
December 1995 

Plan for Beneficial Reuse 
of Reclaimed Water 

SANITATION DISTRICTS OF LOS ANGELES COUNTY 



December 1995 

Plan for Beneficial Reuse 
of Reclaimed Water 

m 
SANITATION DISTRICTS OF LOS ANGELES COUNTY 





TABLE OF CONTENTS 

PAGE 

LETTER OF TRANSMITTAL 

TABLE OF CONTENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  ii 

LIST OF TABLES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  vii 

LIST OF FIGURES 

CHAPTER I INTRODUCTION AND PURPOSE 

SECTION 1.1 : EXECUTIVE SUMMARY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  I- 1 
[...]
sites adjacent to Districts' water reclamation plants (WRPs) are directly served, but the vast majority of 
irrigation sites are served via an intermediary such as a city water department or municipal water district. In 
practice, the water supply entity must build and operate the transmission and distribution systems, while the 
Districts contract to produce, sell and, sometimes, pump the reclaimed water to the retailer. Thus, the 
Districts' role limits its ability to assure that a given level of water reuse will occur. 

The Districts have a long history of activity in pioneering thc ficld of water recycling, culminating in one of 
the most advanced and widespread programs for the treatment, distribution and reuse of reclaimed water. A 
clu-onology of significant events in the Districts' reuse program is presented in Exhibit 2- 1 .  

Water reclamation's potential in Los Angeles was recognized as early as 1949 when a Districts' study detailed 
most of the features incorporated in today's reclamation program, highlights listcd below: 

The construction of WRPs, incorporating existing, proven treatment technology, along the 
Districts' sewer system would be a preferable alternative to increasing treatment at the Districts' 
ocean disposal facility, JWPCP. Economy of scale would be achieved by operating these 
facilities under one agency, and using the solids handling facilities of the JWPCP instead of 
constructing and operating such facilities at each WRP. 

Locating the WRPs upstream of the more heavily industrialized areas to treat mostly residential 
sewage, producing a higher quality effluent. To further improve effluent quality from the 
reclamation plants, industrial waste would be bypassed around the plants, and an industrial waste 
pretreatment program would be implemented to prevent toxic wastes from entering the WRPs. 



CHAPTER I1 

The reclaimed water produced at the WRPs would be of such high quality to allow its use for 
agricultural and landscape irrigation, manufacturing, construction and industrial cooling, 
environmental enhancement, recreational activities, and groundwater rcplcnishment. 

Using these principles, the Districts constructed the prototype Whittier Narrows WRP in 1962. The 
effectiveness of this facility led to the decision to construct four more WRPs in the Los Angeles basin area, 
Long Beach, Los Coyotes, San Jose Creek and Pomona. A small, secondary treatment plant in the La Caiiada 
area was taken over by the Districts and added to the Joint Outfall System (JOS) in 1995. Four other WRPs 
serve the outlying communities of Lancaster, Palmdale and Santa Clarita (Figure 2-2). Not only would the 
valuable resource of water be produced in large quantities from these plants, but it was also detem~ined that 
this would be more cost effective than increasing treatment capacity at the JWPCP and constructing more and 
larger sewers to transport the wastewater to that facility. The five WRPs in the Los Angeles Basin area were 
constructed in the early 1 970ts, with treatment consisting of primary sedimentation (with optional chemical 
coagulation added later), secondary biological oxidation by means of activated sludge, and disinfection with 
gaseous chlorine. All five were subsequently upgraded several years later to tertiary treatment with the 
addition of coagulation dosing and inert media filters. The result of this upgrade was the production of an 
effluent that meets federal and state drinking water standards for heavy metals, pesticides, trace organics, 
major minerals, radionuclides and microorganisms. 

Thc severe, statewide droughts in 1976-77 and 1986-92 motivated many water purveyors in the Districts' 
service area to take advantage of reclaimed water as a supplement to their dwindling potable water supplies. 
Several city water departments and regional municipal water districts constructed extensive distribution 
systems consisting of pump stations, pipelines and storage reservoirs to transport the reclaimed water to a 
variety of users. As of the end of Fiscal Year (FY) 1994-95, approximately 35% of the effluent produced at 
the Districts' ten WRPs is actively being reused at 322 individual sites, which include 80 parks, 71 schools, 
63 roadway greenbelts, 50 miscellaneous landscaped sites (e.g , office buildings, auto dealerships, churches, 
etc.), 17 golf courses, 15 nurseries, eight industrial users (e.g., paper manufacturing, carpet dyeing, concrete 
mixing, toilet flushing, construction), five cemcteries, nine agricultural sites, a wildlife habitat and two sets 
of groundwater recharge spreading basins. To put the quantity of reclaimed water used into perspective, this 
amount of effluent reused is equivalent to the water supply for a population of 372,775, roughly the 
population of a city the size of Oakland, California (the 39th largest city in the U.S.). 

Typically, the Districts do not participate in the construction of offsite distribution systems for reclaimed 
water. This is the responsibility of the municipalities or water purveyors who are sponsoring the projects. 
However, the Districts will sometimes use their expertise to design, construct andlor operate and maintain 
the pumping plants, which are located at the treatment plant site for convenient access to the reclaimed water 
needed to supply the distribution system. The costs of these activities undertaken by the Districts are borne 
by the water purveyor purchasing and distributing the reclaimed water. 

The use of locally produced reclaimed water precludes the need to pump State Project water over the 
Tehachapi Mountains at a net energy cost of 3,000 kilowatt-hours (kwh) per acrc-foot. Thus, the use of 
Districts' reclaimed water over the course of a year conserves approximately 223.7 million kwh  of electricity, 
which is equivalent to the annual output of a 25.5 megawatt power plant consuming 121,205 barrels of oil. 
At $0.08/kWh, this equates to an annual savings of nearly $17.9 million. The conservation of fossil fuels and 
energy also results in significant reductions in potential air pollutants. Due to the use of Districts' reclaimed 
water, 128.6 tons of nitrogen oxide, 22.4 tons of carbon monoxide, 13.4 tons of sulfur oxides, 4.5 tons of 



FIGURE 2-2 
LOCATION OF DISTRICTS' WASTEWATER TREAWENT FACILITIES 

LOS COYOTES 



CHAPTER I1 

particulates and 1.1 tons of reactive organic gases are kept out of the atmosphere annually (emission factors 
based on Power Plant Fuel Use and Emissions, South Coast Air Quality Management District, 1986). Perhaps 
more important, the use of the local reclaimed water supply indirectly avoids the production of 167,750 tons 
!of carbon dioxide, a greenhouse gas that contributes to global warming. 



CHAPTER I1 

SECTION 2.3: SOURCES OF RECLAIMED WATER 

2.3.1 Overvicw of the Districts 

The Districts operate 11 wastewater treatment facilities, ten of which are classified as WRPs, previously 
shown in Figure 2-2. Effluent quality from the WRPs ranges from undisinfectcd sccondary to coagulated, 
filtered, chlorinated tertiary. During FY 1994-95, Districts' facilities produced 5 19.3 MGD of effluent, which 
is 3.1% decrease from thc historic peak of FY 1989-90, but a 3.7% increase from the preceding fiscal year. 
The decrease in flow was due mainly to widespread water conservation beginning in January 1991 in 
response to the drought-induced, statewide water crisis. The nationwide economic slowdown, which was 
particularly acute in California, may also have been a contributing factor in the decreasc in sewage flows. 
The recent increase in flow is due in part to population growth, an increase in economic activity and an easing 
of conservation measures in rcsponse to the improved statewide water supply situation following heavy rains 
during the winters of 1993 and 1995. 

Of the total effluent produced during FY 1994-95, 1 89.9 MGD (2 l2,78 1 AFY) was reclaimcd watcr suitable 
for reuse, a 5.1% increase over the preceding fiscal year. This was due mainly to the diversion of more 
wastewater flow to the expanded San Jose Creek WRP (completed on January 6, 1993) and to the Long Beach 
WRP. Water reclamation capacity at the Districts' ten facilities is now 226.7 MGD (254,029 AFY). The 
remainder was effluent from the Districts' JWPCP, which was disposed of by ocean discharge. It has been 
the Districts' policy over the past 33 years to divert new wastewater flows in the JOS away from ocean 
disposal to the upstream WRPs, which provide additional reclaimed water supplies for eventual reuse. Figure 
2-3 shows that while flows in the JOS havc bccn increasing, effluent flow to the ocean has held steady (or 
declined during the drought) while reclaimed flows have been increasing. 

FIGURE 2-3 
JOINT OUTFALL SYSTEM FLOW DIVERSION TO RECLAMATION 

1928-94 

YEAR 

II- 17 



FIGURE 2-4 
TERTIARY TREATMENT PROCESS FLOW SCHEMATIC 

INFLUENT 

INFLUENT 

PUMPINO 

Z 

PRIMARY SLUDGE 

PRIMARY SKILRMNOS 
* 

WASTE ACTIVATED SLUME, 

SEDIMENTATM * 
SECONDARY ZU(MMHa8 

A U l M  AND/OR WLYMER CHEMICAL ADDITION 

TO T R W  SEWER 

FOR PROCE88lNG AT 
THE DMfAICTO' 

JOINT 

WATER POLLlJnON 
CONTROL PLANT 



I 
CHAPTER I1 

2.3.2 The Water Reclamation Process 

The treatment process employcd by the Districts is essentially the same for the five largest WRPs in the Los 
Angeles Basin (Figure 2-4). The two WRPs in the Santa Clarita area are also similar, except for the fact that 
all waste solids from the treatment process are handled at the Valencia WRP, not at the JWPCP. 

Wastewater entering the plant must first pass through the primary sedimentation tanks, which, over the course 
of two hours, use gravity and flotation to remove two-thirds of the wastewater solids. An influent pH meter 
measures changes in acidity or alkalinity, allowing the plant operators to take corrective actions before a 
problem arises in the downstream treatment processes. A chemical polymer is availablc for dosing the raw 
wastewater if conditions warrant. 

The secondary treatment process is biological in nature, as bacteria aid in the removal of the remaining 
suspended solids and soluble matter in the primary effluent, converting it to biomass that is subsequently 
settled out in the final clarifiers. Again, the process is simple in nature. The bacteria are given wastewater 
as food and air is diffused into the aeration tanks to provide oxygen (the plants are equipped with backup air 
compressors to maintain the flow of air to the tanks). A chemical polymer can also be added to the influent 
end of the final sedimentation tanks to increase solids removal by settling in these tanks. Solids removal by 
the end of this process is over 95%. 

The tertiary treatment process begins when secondary effluent leaving the final clarifiers is dosed with alum 
(as a coagulant) and chlorine before entering the inert media (either dual-media sandanthracite coal or 
mono-media anthracite) gravity filters (pressure filters at the Saugus and Valencia WRPs). These filters are 
automated so that they go into a backwash cycle when they begin to plug with particulate material removed 
from the wastewater. Filtered efflucnt is pumped out of the filter underdrain system. then chlorinated a 
second time before traveling through the chlorine contact tanks for at least 90 minutes. Several residual 
chlorine analyzers are used throughout the process to ensure that the proper dosage of chlorine is maintained. 
Following chlorination. the effluent is considered fully treated and ready for reuse or discharge to the river. 
(NOTE: When excess effluent is discharged to an unlined, natural-state waterway, it must be dechlorinated 
first.) Final effluent that has passed through all three stages of treatment has had more than 99% of the solids 
removed. 

The treatment processes for the remaining three WRPs are somewhat different from the seven tertiary 
treatment facilities described above. The La Caiiada WRP uses extended aeration as its secondary treatment 
process, precluding the need for separate primary sedimentation tanks. This plant does not have filtration 
facilities. The secondary treatment process at thc Lancaster and Palmdale WRPs consists of oxidation ponds, 
into which primary effluent is introduced for several hundred days of retention. These plants do not have 
filtration facilities for all the effluent, and only the Lancaster effluent is chlorinated. Limited tertiary 
facilities, known as the Antelope Valley Tertiary Treatment Plant (AVTTP), were constructed by the County 
of Los Angeles at the Lancaster WRP to provide a small amount of high quality effluent to its Apollo Lakes 
Regional Park. 

2.3.3 Water Reclamation Plants 

The Districts' WRPs are scattered geographically throughout their service area to better handle locally 
produced wastewater. Reclaimed water can, therefore, be supplied to a greater number of communities. In 



CHAPTER I1 

order to make additional reclaimed water supplies available for reuse, it continues to be the Districts' intent 
to construct additional treatment capacity at the WRPs instead of treatment and ocean disposal capacity at 
the JWPCP. The following sections give brief descriptions of the Districts' ten WRPs that are the focus 01 
this plan. The operation and maintenance (O&M) costs for treating the wastewater that are presented are for 
FY 1994-95 and do not include solids handling, except where noted. 

2.3.3.1 La Cafiada WRP 

The La Caiiada WRP, completed in 1962, is the smallest facility operated by the Districts and is located on 
the grounds of the La Caiiada-Flintridge Country Club. The plant has a capacity of 0.2 MGD, and, in 
FY 1994-95, it treated an average of 0.1 17 MGD (132 AFY) of wastewater generated by the 425 homes 
surrounding the country club. The average O&M cost to produce this water is approximately $1,28O/AF. 
The FY 1994-95 flow rate represents an 8.3% increase in average daily flows over the preceding fiscal year; 
the result of the heavy winter rainfall runoff entering the plant in January-March 1995. All of the disinfected, 
secondary effluent from the plant is disposed of by discharge into the four lakes on the 105 acre golf course. 
The developers of the country club and neighboring homes financed the construction of the treatment plant, 
which was later sold to the Districts. The operators of the country club are required to take all of the effluent 
produced at this facility for use in their irrigation system. 

The Long Beach WRP was completed in 1973 and was expanded in 1986 to its current design capacity of 
25 MGD (28,O 14 AFY). However, it produced only 19.27 MGD (2 1 S98  AFY) of coagulated, filtered, 
disinfected tertiary effluent in FY 1994-95. This was due to its location in the JOS and the lack of sufficient 
tributary sewage flows. Even so, this was a 13.7% increase over what was produced during the preceding 
fiscal year. The average O&M cost to produce this water is approximately $129/AF. As part of the purchase 
price of $362,000 for the land on which to construct the plant, the Districts also conveyed the right to all of 
the reclaimed water produced at that facility to the City of Long Beach Water Department (LBWD) at no cost 
for the water. During FY 1994-95. the LBWD delivered 2.67 MGD (2.992 AFY). or 13.9% of the reclaimed 
water produced at this plant. 

2.3.3.3 Los Coyotes WRP 

The Los Coyotes WRP was completed in 1970 and currently has a design capacity of 37.5 MGD 
(42,021 AFY). although actual daily effluent flows during FY 1994-95 averaged only 33.87 MGD 
(37,949 AFY) of coagulated, filtered, disinfected tertiary effluent. This was a slight decrease of 1.1% over 
the preceding fiscal year. The average O&M cost to produce this water is approximately $125/AF. Through 
three contracts, an average of 4.01 MGD (4.493 AFY), or 1 1.9% of the reclaimed water produced at this plant 
was delivered during FY 1994-95 for use at 172 sites in the cities of Bellflower, Cerritos, Compton, Downey, 